SINGLE GUN MOUNT KIT

POGLARIS

ENCGINEERED PARTS

P/N 2881049 AGCESSO0RIES & APPAREL
APPLICATION

ALL RANGER MODELS

BEFORE YOU BEGIN

Read these instructions thoroughly and make sure all parts and tools are accounted for. Please retain these
installation instructions for future reference and parts ordering information.

KIT CONTENTS
Ref Qty Part Description Part Number

1 2 Cap Screw-M6X1.0X20, Button Head Socket -

2 1 Cap Screw-M6X1.0X35, Button Head Socket -

3 1 Cap Screw-M8X1.25X60, Button Head Socket -

4 1 Hex Nut-M8x1.25, Nylon -

5 3 Hex Lock Nut-M6X1.0, Flange Nylon -

6 1 5” Elastic Attach -

7 1 Latch Assembly, System -

8 1 Retainer -

9 1 Gun Scabbard, Welded -

10 1 Gun Scabbard, Top Plate -

11 1 Trim -

12 2 Trim -

13 1 Rubber Block -

1 Instructions 9926502

TOOLS NEEDED
Safety Goggle Torx Wrench Set

P/N 9926502 Rev 01 01/15 Page 1 of 4



APPROXIMATE ASSEMBLY TIME
15 mins
IMPORTANT

Your Polaris RANGER SINGLE GUN MOUNT KIT is exclusively designed for your vehicle. Please
read the installation instructions thoroughly before beginning. Installation is easier if the vehicle

is clean and free of debris. For your safety, and to ensure a satisfactory installation, perform all
installation steps correctly in the sequence shown.

INSTALLATION INSTRUCTIONS

1. Insert the rubber block (13) in the

main body (10), with the help of a
screwdriver push the nipple into the
hole.

2. Install three plastic trims (11 and 12) on

the main body.

P/N 9926502 Rev 01 01/15 Page 2 of 4



3. Assemble the retainer (8) to the base
stand with the M8 bolt (3) and nut (4)
as shown.

4. Install the lock & ride (7) onto the
base stand by following their included
instructions.

5. Attach the main body (10) on the base
stand (9) with two M6 screws (1) and
two M6 nuts (5). Finger tight only.

P/N 9926502 Rev 01 01/15 Page 3 of 4



6. Assemble the center M6 bolt (2) and
the rubber strap (6) as shown. Finger
tighten only.

7. Install the gun scabbard on the vehicle
as desired and put your gun in it.

8. Lock your gun boot with the rubber
strap.

9. Adjust the angle position for your gun
and tighten all the bolts and screws.
Check for interference between gun
boot and vehicle.

P/N 9926502 Rev 01 01/15 Page 4of4



